ROO0569E Bench Assemble Head Spindle Posts

bench assembly instructions for saw cut axis

@ Difficulty Hard ® Duration 2.5 hour(s)

Contents

Introduction

Step 1 - Unless otherwise stated

Step 2 - Check upstroke plate

Step 3 - Assemble cut strip assembly

Step 4 - Assemble cylinder

Step 5 - Fit bearings

Step 6 - Assemble cylinder mount bearing block
Step 7 - Assemble bearing blocks

Step 8 - Mount Bearing blocks

Step 9 - Assemble rear grease line

Step 10 - Add front grease line

Step 11 - Important Check

Step 12 - Assemble tensioner pulley

Step 13 - Mount pulley to adjuster bar and motor plate

Comments

Introduction

Tools Required

Standard Hex key set

Standard spanner set

Internal circlip pliers

Consumable 4mm yellow grease line
Pneumatic pipe cutters

Parts Required

BO0O0O0002 Bearing: 12/28dia x 8mm Sheilded x 2
B0O000032 Linear Bearing: @30 x 50 Compact (Metal Case Only) x4
B0O001061 Grease fitting x 6

D0004001 Head Bearing Block x 3

D0004021 Upstroke Plate x 1

D0004078 Motor Plate (5311) x 1

D0004099 Cylinder Bearing Block x 1

D0004256 Cylinder rod bar x 1

D0004343 Lower Damper Bracket (5313) x 1
D0004445 Semi circular slit strip (5533) 500mm x 1
D0004634 Chute Sawblade Strip 500mm (5532) x 1
D0004733 Belt Adjuster Pulley x 1

Page 1/15



D0004734 Belt Adjusting Bar x 1

D0004735 Belt Adjuster Pinx 1

D0010780 Grease Manifold x 1

HO0004444 Semi-circular Guard (5332) x1

PO0000089 Fitting: 1/4 BSPT - 6mm Elbow x 2

PO000037 Magnetic Cylinder 40 x 185 with 15mm rod extension x 1
PO000308 Flow Controller In Line 6mm x 1

Step 1 - Unless otherwise stated

All bolts to have Loctite 243 adhesive applied unless otherwise
stated

All Threaded Pneumatic connections to have Loctite 570 applied
All bolts to be pen marked once adhesive applied and correct
tension added

Step 2 - Check upstroke plate

Check upstroke plate has helicoils fitted in indicated holes.
M8 thread will be present if they have, thread will be larger than M8 if they havent

Use workshop helicoil kit and add M8 x 1.5 od helicoils if not present

Page 2/ 15


https://stuga.dokit.app/wiki/Fichier:R0015086_Assemble_Pneumatics_on_to_electrical_cabinet_loctite_243.png
https://stuga.dokit.app/images/thumb/6/69/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_092504.png/ia-78a51745a63195694d318492130cbb7b-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_092504.png.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_081940.png

Step 3 - Assemble cut strip assembly

1 Assemble D0004445 Semi circular slit strip onto D0004634 Chute Sawblade Strip as shown using 2 of M6 x 30 socket caps. Ensure all
edges of parts are aligned flush when assembled

2 Fit HO004444 Semi-circular Guard as shown using 4 off M5 x 10 countersunk bolts. Ensure countersunk bolts sit flush when fitted. Adjust
with countersink tool if sitting proud when fitted

A ...Countersunk bolts must sit flush on guard panel. Use countersink tool to deepen if they sit proud

Page 3/15


https://stuga.dokit.app/images/thumb/1/12/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_082921.png/ia-78db2de1a88abd35a7b32b52f0cf8ad2-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_082921.png.png
https://stuga.dokit.app/images/thumb/3/34/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082116.png/ia-336237ff7810d4d7de65fd5eadfa35b7-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082116.png.png

Step 4 - Assemble cylinder

1 Attach 2 off POO0O00O09 Fitting as shown

2 Attach DO004256 Cylinder rod bar as shown, and finalise lock nut

3 Attach POO00308 Flow Controller In Line 6mm to indicated fitting and connect with a 50mm long piece of 6mm black air pipe labelled as
2079

Page 4/15


https://stuga.dokit.app/images/thumb/e/e1/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082124.png/ia-a308a7743e91f50c22e8d87cee327563-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082124.png.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_082906.png
https://stuga.dokit.app/images/thumb/7/70/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082131.png/ia-c60d4ce57979b8df17811accf592c7c3-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082131.png.png

Page 5/15


https://stuga.dokit.app/images/thumb/c/c8/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_083915.png/ia-c7d7e736533613c41e3bdd237ef64869-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_083915.png.png
https://stuga.dokit.app/images/thumb/0/0d/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082414.png/ia-bb8e6035ef7d4461b3618338ac8788e4-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082414.png.png
https://stuga.dokit.app/images/thumb/d/de/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082502.png/ia-089d39724fbcd6cd6d7f7757e6a35321-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082502.png.png
https://stuga.dokit.app/images/thumb/7/7a/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082509.png/ia-7d834afe4dc2e716a33f0213e41326a7-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_082509.png.png

Page 6/ 15


https://stuga.dokit.app/images/thumb/3/3b/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_083901.png/ia-7effeecf82e6ce4dcf2569c91d55aaba-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_083901.png.png

Step 5 - Fit bearings

1 Degrease DO004099 Cylinder Bearing Block and fit 1 off BOOOO032 Linear Bearing. Ensure yellow seal of bearing is on indicated face

2 Fit BOOO0O032 Linear Bearing with yellow seal to indicated face of Degreased DO004001 Head Bearing Block

Step 6 - Assemble cylinder mount bearing block

1 Add M6 x 6 grubscrew to indicated hole and secure with Loctite 572

2 Fit 2 off BO0O01061 Grease fitting to indicated points

3 Assemble DO010780 Grease Manifold as shown using 1 off BOO01061 grease fitting and 3 off BO000234 grease nipples (consumable
stock) Use loctite 572 on threads

4 Fit to bearing block using 2 off M4 x 16 socket caps

5 Fit 1 off BO0O00234 grease nipple to indicated point

Page 7/ 15


https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_083626.png
https://stuga.dokit.app/images/thumb/a/a2/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_083136.png/ia-5dd9e2d2ba8aafaa2c32ed637f77b21b-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_083136.png.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_083345.png

Page 8/15


https://stuga.dokit.app/images/thumb/1/10/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_085151.png/ia-1c354c31c54aa4175b05231c330f1920-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_085151.png.png
https://stuga.dokit.app/images/thumb/a/ad/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_085408.png/ia-133977b0b377deaf6b4a2e230084575e-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_085408.png.png
https://stuga.dokit.app/images/thumb/0/0d/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_085645.png/ia-f51aee7eec74cd68d3ab6001ff4f07d8-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_085645.png.png
https://stuga.dokit.app/images/thumb/2/2c/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_085842.png/ia-7c04500c45d236cbbeb07238aa0845bf-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_085842.png.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_083706.png

Step 7 - Assemble bearing blocks

A ..When fitting blanking grubscrew, only fit to a flush position. Further depth will impede bearing operation

1 Fit BOO01061 grease fitting to indicated face using Loctite 572 on threads

2 Fit M6 x 6 blanking grubscrew to indicated face using Loctite 572

Assemble 3 off in total as above

Step 8 - Mount Bearing blocks

1 Mount cylinder bearing block and 2 off bearing block as indicated to DO004021 Upstroke Plate. Lightly secure with Mé x 25 socket caps
and A form washers . Do not apply adhesive

2 Mount remaining bearing block as shown, incorporating DO004343 Lower Damper Bracket as shown . Use Mé x 25 socket caps, again do
not apply adhesive or apply final tension

Page 9/ 15


https://stuga.dokit.app/images/thumb/5/5c/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_090852.png/ia-12b5c20dc92a45622d55cf844d0e431d-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_090852.png.png
https://stuga.dokit.app/images/thumb/2/28/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_090858.png/ia-aa75a22956cfcfe42d6679397582c90e-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_090858.png.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_083608.png

Page 10/ 15


https://stuga.dokit.app/images/thumb/6/68/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084236.png/ia-aa48a4736e0adfba582ca3fd783b77a6-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084236.png.png
https://stuga.dokit.app/images/thumb/d/d0/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084331.png/ia-7534173c349b29c0a7f44485290ea3f6-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084331.png.png
https://stuga.dokit.app/images/thumb/2/24/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084118.png/ia-fc7c0b17793990e1a4bba84e26988ab4-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084118.png.png
https://stuga.dokit.app/images/thumb/1/1f/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_092118.png/ia-28f4d08279cd539b31ffa78aaa8d5ced-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_092118.png.png
https://stuga.dokit.app/images/thumb/5/5b/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_092047.png/ia-eb265e375f71794eaf9d7ba8fd4fe6b0-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_092047.png.png

Step 9 - Assemble rear grease line

1 Fit 3 off m4 tie bases and secure with M4 x 6 button heads at indicated points

2 fit and secure 2 lengths of 4mm yellow grease line and secure as shown

Page 11/ 15



https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084428.png
https://stuga.dokit.app/images/thumb/2/2d/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_092804.png/ia-da0f3f6873e7b564dba1e348e9cb4d98-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_092804.png.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084423.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084433.png

Step 10 - Add front grease line

1 Add 3 off m4 tie base and secure with M4 x 6 button screws as shown

2 Cut and fit 1 off yellow grease pipe to follow route indicated

Step 11 - Important Check

ECR has been raised to amend part DO004734 02/04/24
Amended to length has been requested. Part now needs to be 120mm long instead of 139.7mm

If supplied part has not been produced to shorted length, please rework part to new length of 120mm long ensuring a good quality of finish is
achieved when cutting

Page 12 /15


https://stuga.dokit.app/images/thumb/c/c6/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_093059.png/ia-04e7b9d249f4c99842b3bd9245e4f86c-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_093059.png.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_084614.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2024-04-02_084036.png
https://stuga.dokit.app/images/thumb/9/94/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2024-04-02_084036.png/ia-f15bc3bc6b6493a5706e0a20cfcebea6-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2024-04-02_084036.png.png

Step 12 - Assemble tensioner pulley

1 Add two 28mm internal circlips to DO004733 Belt Adjuster Pulley

2 Fit 2 off BOOO0002 Bearing to pulley as indicated. Be observant of bearing fit, if bearing fit is loose use Degreaser and apply Loctite 641
If fitis tight ,check components to drawings

3 Fit DO004735 Belt Adjuster Pin as shown, observing above regarding correct fitment. Check smooth operation of bearings once fitted

Page 13/ 15


https://stuga.dokit.app/images/thumb/a/a6/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094119.png/ia-08beddcf6371401c47518e50fc9becac-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094119.png.png
https://stuga.dokit.app/images/thumb/4/44/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_085436.png/ia-65685fb6ad4593492e1dcb7fae54470c-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_085436.png.png
https://stuga.dokit.app/images/thumb/3/33/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094050.png/ia-e3bbcba284dc8dc2fd4f7274c90b3058-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094050.png.png
https://stuga.dokit.app/images/thumb/e/ee/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094040.png/ia-98b0c84ad5bcb707cf49e574edb9151d-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094040.png.png

Step 13 - Mount pulley to adjuster bar and motor plate

Please capture pictures for these steps

1 Fit pulley as shown to DO004734 Belt Adjusting Bar using M8 x 50 set bolt, M8 A Form washer and backed off with M8 standard nut.

2 Fit assembly to DO004078 Motor Plate as shown using M8 x 25 socket cap and Heavy duty M8 washer

Page 14/ 15


https://stuga.dokit.app/images/thumb/b/be/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094031.png/ia-1686eaca7a0c26892f35b202db123309-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094031.png.png
https://stuga.dokit.app/images/thumb/e/e8/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_093944.png/ia-291dd18429bc4aecc8f5b191775fcb15-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_093944.png.png
https://stuga.dokit.app/images/thumb/0/07/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_093954.png/ia-ae6e583e55fa6a1dbdb73257564de610-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_093954.png.png

Page 15/ 15


https://stuga.dokit.app/images/thumb/7/74/R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094914.png/ia-4a48c4e8fcdc712053a0d2a8518d2075-1000px-R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-09-13_094914.png.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2023-11-10_091500.png
https://stuga.dokit.app/wiki/Fichier:R000569E_Bench_Assemble_Head_Spindle_Posts_Screenshot_2025-01-07_141221.png

	R000569E Bench Assemble Head Spindle Posts
	Contents
	Introduction
	Step 1 - Unless otherwise stated
	Step 2 - Check upstroke plate
	Step 3 - Assemble cut strip assembly
	Step 4 - Assemble cylinder
	Step 5 - Fit bearings
	Step 6 - Assemble cylinder mount bearing block
	Step 7 - Assemble bearing blocks
	Step 8 - Mount Bearing blocks
	Step 9 - Assemble rear grease line
	Step 10 - Add front grease line
	Step 11 - Important Check
	Step 12 - Assemble tensioner pulley
	Step 13 - Mount pulley to adjuster bar and motor plate


